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Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Physioneal35Glucose2.27%w/v/22.7mg/mlClear-Flex,

Solutionforperitonealdialysis.

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Beforemixing

 

1000 ml of electrolyte solution (large chamber ²A²) contains:

Activesubstances:

Glucosemonohydrate

equivalenttoGlucoseanhydrous

Calciumchloridedihydrate

Magnesiumchloridehexahydrate

 

33.3g

30.3g

 0.343g

 0.068g

1000 ml of buffer solution (small chamber ²B²) contains:

Activesubstances:

Sodiumchloride

Sodiumhydrogencarbonate

Sodium(S)-lactatesolutionequivalenttosodium(S)-lactate

 

21.12g

  9.29g

  4.48g

Aftermixing

 

1000 ml of the mixed solution contains:

Activesubstances:

Glucosemonohydrate

equivalenttoGlucoseanhydrous

Sodiumchloride

Calciumchloridedihydrate

Magnesiumchloridehexahydrate

Sodiumhydrogencarbonate

Sodium(S)-lactatesolutionequivalenttosodium(S)-lactate

 

25.0g

22.7g

 5.67g

 0.257g

 0.051g

 2.10g

 1.12g

1000mloffinalsolutionaftermixingcorrespondsto750mlofsolutionAand250mlofsolutionB.

 

 

Composition of the final solution after 

mixing in mmol/l

Glucoseanhydrous(C6H12O6)

Na+

Ca++

Mg++

Cl-

HCO3
-

C3H5O3
-

126mmol/l

 132mmol/l

 1.75mmol/l

 0.25mmol/l

 101mmol/l

  25mmol/l

  10mmol/l

 

Forthefulllistofexcipients,seesection6.1.

 

Thenumber‘35’inthenamespecifiesthebufferconcentrationofthesolution(10mmol/loflactate+25mmol/lofhydrogen

carbonate=35mmol/l).
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3 PHARMACEUTICAL FORM

Solutionforperitonealdialysis.

Sterile,clear,colourlesssolution.

ThepHofthefinalsolutionis7.4.

Osmolarity 396mOsmol/l

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

PHYSIONEAL35isindicatedwheneverperitonealdialysisisemployed,including:

 Acuteandchronicrenalfailure;

 Severewaterretention;

 Severeelectrolyteimbalance;

 Drugintoxicationwithdialysablesubstances,whenamoreadequatetherapeuticalternativeisnotavailable.

PHYSIONEAL35hydrogencarbonate/lactatebasedperitonealdialysissolutionswithaphysiologicalpHareparticularly

indicatedinpatientsinwhomsolutionsbasedonlactatebufferonly,withalowpH,causeabdominalinflowpainordiscomfort.

4.2 Posology and method of administration

Posology

 

Themodeoftherapy,frequencyoftreatment,exchangevolume,durationofdwellandlengthofdialysisshouldbeselectedby

thephysician.

 

Toavoidtheriskofseveredehydration,hypovolaemiaandtominimisethelossofproteins,itisadvisabletoselectthe

peritonealdialysissolutionwiththelowestosmolarityconsistentwithfluidremovalrequirementsforeachexchange.

 

Adults

Patientsoncontinuousambulatoryperitonealdialysis(CAPD)typicallyperform4cyclesperday(24hours).Patientson

automatedperitonealdialysis(APD)typicallyperform4-5cyclesatnightandupto2cyclesduringtheday.Thefillvolume

dependsonbodysize,usuallyfrom2.0to2.5litres.

 

Elderly

Asforadults.

 

Paediatric population

ThesafetyandefficacyofPHYSIONEAL 35inpaediatricpatientshavenotbeenestablished.Thereforetheclinicalbenefitsof

PHYSIONEAL 35havetobebalancedversustherisksofsideeffectsinthispatientcategory.

TheuseofPHYSIONEAL35intheClear-Flex containerisnotrecommendedinchildrenrequiringafillvolume<1600mldue

totheriskofnotdetectingapossiblemisinfusion(administrationofthesmallchamberonly).Seesection4.4.

 

Method of administration

 

Precautions to be taken before handling or administering the medicinal product

 

 PHYSIONEAL35isintendedforintraperitonealadministrationonly.Notforintravenousadministration.

 Peritonealdialysissolutionsmaybewarmedto37°Ctoenhancepatientcomfort.However,onlydryheat(for

example,heatingpad,warmingplate)shouldbeused.Solutionsshouldnotbeheatedinwaterorinamicrowave

ovenduetothepotentialforpatientinjuryordiscomfort.
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 Aseptictechniqueshouldbeemployedthroughouttheperitonealdialysisprocedure.

 Donotadministerifthesolutionisdiscoloured,cloudy,containsparticulatematter,showsevidenceofleakage

betweenchambersortotheexterior,orifsealsarenotintact.

 Thedrainedfluidshouldbeinspectedforthepresenceoffibrinorcloudiness,whichmayindicatethepresenceof

peritonitis.

 Forsingleuseonly.

 Afterremovaloftheoverpouch,immediatelyopenthelong-seal(interchamberseal)tomixthetwosolutionsand

thenopentheshortSafetyMoonseal(accessseal)toallowadministrationofthemixedsolution.The

intraperitonealsolutionmustbeinfusedwithin24hoursaftermixing.

 Forinstructionsontheuseofthemedicinalproductseesection6.6Specialprecautionsfordisposalandother

handling.

4.3 Contraindications

Hypersensitivitytotheactivesubstancesortoanyoftheexcipientslistedinsection6.1.

 

PHYSIONEAL35shouldnotbeusedinpatientswith:

 uuncorrectablemechanicaldefectsthatpreventeffectivePDorincreasetheriskofinfection,

 documentedlossofperitonealfunctionorextensiveadhesionsthatcompromiseperitonealfunction.

4.4 Special warnings and precautions for use

Use in patients with abdominal conditions 

 

Peritonealdialysisshouldbedonewithcautioninpatientswith:

1)abdominalconditions,includingdisruptionoftheperitonealmembraneanddiaphragmbysurgery,fromcongenital

anomaliesortraumauntilhealingiscomplete,abdominaltumors,abdominalwallinfection,hernias,fecalfistula,colostomyor

iliostomy,frequentepisodesofdiverticulitis,inflammatoryorischemicboweldisease,largepolycystickidneys,orother

conditionsthatcompromisetheintegrityoftheabdominalwall,abdominalsurface,orintra-abdominalcavity

2)otherconditionsincludingrecentaorticgraftreplacementandseverepulmonarydisease.

 

Encapsulating Peritoneal Sclerosis (EPS) 

 

EncapsulatingPeritonealSclerosis(EPS)isconsideredtobeaknown,rarecomplicationofperitonealdialysistherapy.EPShas

beenreportedinpatientsusingperitonealdialysissolutionsincludingsomepatientsusingPHYSIONEAL 35aspartoftheirPD

therapy.

 

Peritonitis

 

Ifperitonitisoccurs,thechoiceanddosageofantibioticsshouldbebasedupontheresultsofidentificationandsensitivity

studiesoftheisolatedorganism(s)whenpossible.Priortoidentificationoftheinvolvedorganism(s),broad-spectrum

antibioticsmaybeindicated.

 

Hypersensitivity

 

Solutionscontainingglucosederivedfromhydrolysedmaizestarchshouldbeusedwithcautioninpatientswithaknown

allergytomaizeormaizeproducts.Hypersensitivityreactionssuchasthoseduetoacorn(maize)starchallergy,including

anaphylactic/anaphylactoidreactions,mayoccur.Stoptheinfusionimmediatelyanddrainthesolutionfromtheperitoneal

cavityifanysignsorsymptomsofasuspectedhypersensitivityreactiondevelop.Appropriatetherapeuticcountermeasures

mustbeinstitutedasclinicallyindicated.

 

Use in patients with elevated lactate levels
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Patientswithelevatedlactatelevelsshoulduselactate-containingperitonealdialysissolutionswithcaution.Itisrecommended

thatpatientswithconditionsknowntoincreasetheriskoflacticacidosis[e.g.,severehypotension,sepsis,acuterenalfailure,

inbornerrorsofmetabolism,treatmentwithdrugssuchasmetforminandnucleoside/nucleotidereversetranscriptase

inhibitors(NRTIs)]mustbemonitoredforoccurrenceoflacticacidosisbeforethestartoftreatmentandduringtreatmentwith

lactate-basedperitonealdialysissolutions.

 

General monitoring

 

Whenprescribingthesolutiontobeusedforanindividualpatient,considerationshouldbegiventothepotentialinteraction

betweenthedialysistreatmentandtherapydirectedatotherexistingillnesses.Serumpotassiumlevelsshouldbemonitored

carefullyinpatientstreatedwithcardiacglycosides.

 

Anaccuratefluidbalancerecordmustbekeptandthebodyweightofthepatientmustcarefullybemonitoredtoavoidover-

orunderhydrationwithsevereconsequencesincludingcongestiveheartfailure,volumedepletionandshock.

 

Protein,aminoacids,watersolublevitaminsandothermedicinesmaybelostduringperitonealdialysisandmayrequire

replacement.

 

Serumelectrolyteconcentrations(particularlyhydrogencarbonate,potassium,magnesium,calciumandphosphate),blood

chemistry(includingparathyroidhormoneandlipidparameters)andhaematologicalparametersshouldbemonitored

periodically.

 

Metabolic alkalosis

 

Inpatientswithplasmahydrogencarbonatelevelabove30mmol/l,theriskofpossiblemetabolicalkalosisshouldbeweighed

againstthebenefitsoftreatmentwiththisproduct.

 

Overinfusion

 

OverinfusionofPHYSIONEAL35solutionsintotheperitonealcavitymaybecharacterizedbyabdominaldistension/abdominal

painand/orshortnessofbreath.

 

TreatmentofPHYSIONEAL35overinfusionistodrainthesolutionfromtheperitonealcavity.

 

Use of higher glucose concentrations

 

ExcessiveuseofPHYSIONEAL35peritonealdialysissolutionwithahigherdextrose(glucose)duringaperitonealdialysis

treatmentmayresultinexcessiveremovalofwaterfromthepatient.Seesection4.9.

 

Addition of potassium

 

PotassiumisomittedfromPHYSIONEAL35solutionsduetotheriskofhyperkalemia.

Insituationsinwhichthereisanormalserumpotassiumlevelorhypokalemia,theadditionofpotassiumchloride(uptoa

concentrationof4 mEq/l)maybeindicatedtopreventseverehypokalemiaandshouldbemadeaftercarefulevaluationof

serumandtotalbodypotassium,onlyunderthedirectionofaphysician.

 

Use in diabetic patients

 

Inpatientswithdiabetes,bloodglucoselevelsshouldbemonitoredandthedosageofinsulinorothertreatmentfor

hyperglycaemiashouldbeadjusted.

 

Improper administration

 

Improperclampingorprimingsequencemayresultininfusionofairintotheperitonealcavity,whichmayresultinabdominal

painand/orperitonitis.

 

Patientsmustbeinstructedtoopenboththelongandtheshortsealspriortoinfusion.IfonlytheshortSafetyMoonseal

opens,infusionoftheunmixedsolutioncancauseabdominalpain,hypernatremiaandseveremetabolicalkalosis.Incaseof

infusionofunmixedsolution,thepatientshouldimmediatelydrainthesolutionanduseanewlymixedbag.
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Paediatric population

 

Safetyandefficacyinpaediatricpatientshavenotbeenestablished.

4.5 Interaction with other medicinal products and other forms of interactions

Nointeractionstudieshavebeenperformed.

 Bloodconcentrationofdialysablemedicinalproductmaybereducedduringdialysis.Apossiblecompensationfor

lossesmustbetakenintoconsideration.

 Plasmalevelsofpotassiuminpatientsusingcardiacglycosidesmustbecarefullymonitoredasthereisariskof

digitalisintoxication.Potassiumsupplementsmaybenecessary.

4.6 Fertility, pregnancy and lactation

Pregnancy

 

TherearenoorlimitedamountofdatafromtheuseofPHYSIONEAL35inpregnantwomen.

PHYSIONEAL35isnotrecommendedduringpregnancyandinwomenofchildbearingpotentialnotusingcontraception.

 

Breastfeeding

 

ItisunknownwhetherPHYSIONEAL35metabolitesareexcretedinhumanmilk.Arisktothenewborns/infantscannotbe

excluded.

Adecisionmustbemadewhethertodiscontinuebreast-feedingortodiscontinue/abstainfromPHYSIONEAL35therapy

takingintoaccountthebenefitofbreastfeedingforthechildandthebenefitoftherapyforthewoman.

 

Fertility

 

Therearenoclinicaldataonfertility.

4.7 Effects on ability to drive and use machines

Endstagerenaldisease(ESRD)patientsundergoingperitonealdialysismayexperienceundesirableeffects,whichcouldaffect

theabilitytodriveorusemachines.

4.8 Undesirable effects

Adversereactions(occurringin1%ofpatientsormore)fromtheclinicaltrialsandpostmarketingarelistedbelow.

 

Theadversedrugreactionslistedinthissectionaregivenfollowingtherecommendedfrequencyconvention:verycommon:

(≥1/10);common:(≥1/100to<1/10);uncommon:(≥1/1,000to<1/100);rare(≥1/10,000to<1/1,000) ;veryrare(<1/10,000),

notknown(cannotbeestimatedfromtheavailabledata)

System Organ Class Preferred Term Frequency

BLOODANDLYMPHATICSYSTEMDISORDERS Eosinophilia

 

Notknown

METABOLISMANDNUTRITIONDISORDERS Hypokalaemia

Fluidretention

Hypercalcaemia

Hypervolaemia

Anorexia

Common

Common

Common

Uncommon

Uncommon
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Dehydration

Hyperglycaemia

LacticAcidosis

 

Uncommon

Uncommon

Uncommon

PSYCHIATRICDISORDERS Insomnia Uncommon

NERVOUSSYSTEMDISORDERS Dizziness

Headache

 

Uncommon

Uncommon

 

VASCULARDISORDERS Hypertension

Hypotension

Common

Uncommon

RESPIRATORY,THORACIC,ANDMEDIASTINALDISORDERS Dyspnoea

Cough

 

Uncommon

Uncommon

 

GASTROINTESTINALDISORDERS Peritonitis

Peritonealmembranefailure

Abdominalpain

Dyspepsia

Flatulence

Nausea

Sclerosingencapsulating

peritonitis

Cloudyperitonealeffluent

 

Common

Uncommon

Uncommon

Uncommon

Uncommon

Uncommon

Notknown

 

Notknown

 

SKINANDSUBCUTANEOUSTISSUEDISORDERS Angioedema

Rash

Notknown

Notknown

MUSCULOSKELETAL,ANDCONNECTIVETISSUEDISORDERS Musculoskeletalpain Notknown

GENERALDISORDERSANDADMINISTRATIONSITECONDITIONS

 

Oedema

Asthenia

Chills

Facialoedema

Hernia

Malaise

Thirst

Pyrexia

Common

Common

Uncommon

Uncommon

Uncommon

Uncommon

Uncommon

Notknown

 

INVESTIGATIONS Weightincreased

PCO2increased

 

Common

Uncommon

 

 

Otherundesirableeffectsofperitonealdialysisrelatedtotheprocedure:bacterialperitonitis,cathetersiteinfection,catheter

relatedcomplication.

 

Reporting of suspected adverse reactions

Reportingsuspectedadversereactionsafterauthorisationofthemedicinalproductisimportant.Itallowscontinued

monitoringofthebenefit/riskbalanceofthemedicinalproduct.Healthcareprofessionalsareaskedtoreportanysuspected

adversereactionsviaHPRAPharmacovigilance,EarlsfortTerrace,IRL-Dublin2.

Tel:+35316764971  

Fax:+35316762517  

Website:www.hpra.ie

e-mail:medsafety@hpra.ie

4.9 Overdose

Possibleconsequencesofoverdoseincludehypervolaemia,hypovolaemia,electrolytedisturbancesor(indiabeticpatients)

hyperglycaemia.Refertosection4.4.

 

Management of overdose:

Hypervolaemiamaybemanagedbyusinghypertonicperitonealdialysissolutionsandfluidrestriction.

 

mailto:medsafety@hpra.ie
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Hypovolaemiamaybemanagedbyfluidreplacementeitherorallyorintravenously,dependingonthedegreeofdehydration.

 

Electrolytedisturbancesshallbemanagedaccordingtothespecificelectrolytedisturbanceverifiedbybloodtest.Themost

probabledisturbance,hypokalaemia,maybemanagedbytheoralingestionofpotassiumorbytheadditionofpotassium

chlorideintheperitonealdialysissolutionprescribedbythetreatingphysician.

 

Hyperglycaemia(indiabeticpatients)shallbemanagedbyadjustingtheinsulindoseaccordingtotheinsulinscheme

prescribedbythetreatingphysician.

 

Seesection4.4forinformationonoverinfusionofPhysioneal35anditstreatment.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:PeritonealDialytics,Hypertonicsolutions

ATCcode:B05DB

Mechanism of action

Forpatientswithrenalfailure,peritonealdialysisisaprocedureforremovingtoxicsubstancesproducedbynitrogen

metabolismandnormallyexcretedbythekidneys,andforaidingtheregulationoffluidandelectrolyteaswellasacidbase

balances.

Thisprocedureisaccomplishedbyadministeringperitonealdialysisfluidthroughacatheterintotheperitonealcavity.

Pharmacodynamic effects

Glucoseproducesasolutionhyperosmolartotheplasma,creatinganosmoticgradientwhichfacilitatesfluidremovalfromthe

plasmatothesolution.Transferofsubstancesbetweenthepatient'speritonealcapillariesandthedialysisfluidismadeacross

theperitonealmembraneaccordingtotheprinciplesofosmosisanddiffusion.Afterdwelltime,thesolutionissaturatedwith

toxicsubstancesandmustbechanged.Withtheexceptionoflactate,presentasahydrogencarbonateprecursor,electrolyte

concentrationsinthefluidhavebeenformulatedinanattempttonormaliseplasmaelectrolyteconcentrations.Nitrogenous

wasteproducts,presentinhighconcentrationintheblood,crosstheperitonealmembraneintothedialysisfluid.

Clinical efficacy and safety

Morethan30%ofthepatientsintheclinicaltrialswereolderthan65.Theevaluationoftheresultsobtainedforthisgroup

doesnotshowanydifferencetotherestofthepatients.

InvitroandexvivostudieshaveshownevidenceofimprovedbiocompatibilityindicatorsofPHYSIONEAL35incomparison

withstandardlactatebufferedsolution.Inaddition,clinicalstudiesinlimitednumbersofpatientswithabdominalinflowpain

haveconfirmedsomesymptomaticbenefit. Todate,however,therearenodataavailablewhichindicatethatclinical

complicationsoverallarereducedorthatregularuseofsuchsolutionsmighttranslateintomeaningfulbenefitsoverthe

longer-term.

5.2 Pharmacokinetic properties

Intraperitoneallyadministeredglucose,electrolytesandwaterareabsorbedintothebloodandmetabolisedbytheusual

pathways.

 

Glucoseismetabolised(1gofglucose=4kilocaloriesor17kilojoules)intoCO2andH2O.

5.3 Preclinical safety data

Nonon-clinicalstudieshavebeenperformedwithPHYSIONEAL35.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Hydrochloricacid dilute(pHadjuster)

Sodiumhydroxide(pHadjuster)

WaterforInjections.

6.2 Incompatibilities
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Thismedicinalproductmustnotbemixedwithothermedicinalproductsexceptthosementionedinsection6.3.

 

Aminoglycosides(eg.netilmycin,gentamycin,tobramycin)shouldnotbemixedwithpenicillinsduetochemicalincompatibility.

6.3 Shelf life

2years.

 

Afteropening/dilution:

 

Chemicalandphysicalin-usestabilityhasbeendemonstratedfor24hoursat25°Cfor:cefazolin(750mg/l),heparin(2500IU/L),

lowmolecularweightheparin(Innohep2500IU/L),netilmycin(60mg/l)andvancomycin(1000mg/l).

 

Chemicalandphysicalin-usestabilityhasbeendemonstratedfor6hoursat25°Cforinsulin(Actrapid4IU/L,10IU/L,20IU/L

and40IU/L).

 

Gentamicin(60mg/l)andtobramycin(60mg/l)canbeaddedifthesolutionisusedimmediatelyafterdrugaddition.

 

Fromamicrobiologicalpointofview,theproductshouldbeusedimmediately.Ifnotusedimmediately,in-usestoragetimes

andconditionspriortousearethe responsibilityoftheuserandwouldnormallynotbelongerthan24hours,unless

reconstitution/dilution(etc)hastakenplaceincontrolledandvalidatedasepticconditions.

6.4 Special precautions for storage

Donotstorebelow4°C.

Forstorageconditionsofthereconstitutedmedicinalproduct,seesection6.3.

6.5 Nature and contents of container

ThePhysioneal35solutionisstoredinsideatwo-chamberbagmadeofacoextrudedfilm(Clear-Flexfilm)ofPolypropylene,

PolyamideandablendofPolypropylene,SEBSandPolyethylene.

 

Ontheupperchamberaninjectionsiteisweldedfordrugadmixturetotheglucosewithelectrolytessolution.Onthelower

chamberavalvesystemisweldedforconnectiontoasuitableadministrationsetallowingdialysisoperations.

 

Thebagiswrappedinsideatransparentoverpouchmadeofmultilayercopolymers.

 

Containervolumesafterreconstitution:1500ml(1125mlofsolutionAand375mlofsolutionB),2000ml(1500mlofsolution

Aand500mlofsolutionB),2500ml(1875mlofsolutionAand625mlofsolutionB),3000ml(2250mlofsolutionAand750

mlofsolutionB),4500ml(3375mlofsolutionAand1125mlofsolutionB),5000ml(3750mlofsolutionAand1250mlof

solutionB).

 

Thesinglebagisatwo-chamberbag(largechamberAandsmallchamberB,seesection2)tobeusedinAutomated

PeritonealDialysis.Thetwinbagisatwo-chamberbag(largechamberAandsmallchamberB,seesection2)withan

integrateddisconnectsystemplusanemptydrainbagtobeusedinContinuousAmbulatoryPeritonealDialysis

 

Notallpacksizesmaybemarketed:

 

1.5l 5unitsperbox two-chambersinglebag Luerconnector

1.5l 6unitsperbox two-chambersinglebag Luerconnector

1.5l 5unitsperbox two-chambertwinbag Luerconnector

1.5l 6unitsperbox two-chambertwinbag Luerconnector

 

2.0l 4unitsperbox two-chambersinglebag Luerconnector

2.0l 5unitsperbox two-chambersinglebag Luerconnector

2.0l 4unitsperbox two-chambertwinbag Luerconnector

2.0l 5unitsperbox two-chambertwinbag Luerconnector

 

2.5l 3unitsperbox two-chambersinglebag Luerconnector
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2.5l 4unitsperbox two-chambersinglebag Luerconnector

2.5l 3unitsperbox two-chambertwinbag Luerconnector

2.5l 4unitsperbox two-chambertwinbag Luerconnector

 

3.0l 3unitsperbox two-chambersinglebag Luerconnector

3.0l 3unitsperbox two-chambertwinbag Luerconnector

 

4.5l 2unitsperbox two-chambersinglebag Luerconnector

 

5.0l 2unitsperbox two-chambersinglebag Luerconnector

5.0l 2unitsperbox singletwo-chamberbag Luerconnector+HomeChoiceAPDsetwithLuerconnector+clamshelland

minicap

6.6 Special precautions for disposal and other handling

Fordetailsontheconditionsofadministrationseesection4.2.

 

 DetailedinstructiononthePeritonealDialysisexchangeprocedureisgiventopatientsbymeansoftraining,ina

specialisedtrainingcentre,priortohomeuse.

 Afterremovaloftheoverpouch,immediatelyopenthelong-seal(interchamberseal)tomixthetwosolutionsand

thenopentheshortSafetyMoonseal(accessseal)toallowadministrationofthemixedsolution.The

intraperitonealsolutionmustbeinfusedwithin24hoursaftermixing.Seesection4.2.

 Drugsshouldbeaddedthroughthemedicationsiteinthelargerchamberbeforeopeningtheinterchamber

peel-seal.DrugcompatibilitymustbecheckedbeforeadmixtureandthepHandsaltsofthesolutionmustbe

takenintoaccount.Theproductshouldbeusedimmediatelyafteranydrugaddition.

 Anyunusedmedicinalproductorwastematerialshouldbedisposedofinaccordancewithlocalrequirements.

 Inthecaseofdamage,thecontainershouldbediscarded.

 Thesolutionisfreefrombacterialendotoxins.
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